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fgﬁji’ The Straight Wire Pty Ltd
E Y #1J% Material: Q235A , ®8.5mm
Sample Name: 5 Heat No.: 198900
W ralRE L A, BB 11, il 114
CESURE BN 1 piece of sample for chemical analysis,

Sample Description 1 piece of round tensile specimen,
1 piece of Bend specimen

ek E 19 | / \»M

Date of receipt: 2022-06-07

i A H HH:
Date of report: 2022:06-08 \@%@

1 ARE LA AR N & HET . Test report without the company's inspection seal is invalid.
2 ARG RN KA Tt . This result is only responsible for the sample.

3.l & A R IAE 15 HZ WiRH, A LAsZ 3, If there is objection about the report, indicate
within 15 days, overdue not be with accepted.

4. RERUARE AR EREN. This report cann't be copied without the permission.
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Test Report
Q235A

AR
Sample Name

k%447 Chemical Analysis
il /7% Test Methods: GB/T 4336-2016

= i bR
Product Standards

GB/T 700-2006

o i 1 H .
Test Ttem fix C i S tE Si £ Mn % P
ﬁ*gﬁiy 0/0 = = 4
Technical Requirements | ~0-22 | <0.090 <0.35 | <140 | <0.045
& R
Result. % 0.20 0.022 0.18 0.33 0.025
HHRK Tensile Test
fadl /7% Test Methods: GB/T 228.1-2010
HARER g m
K3 H Test Item BA7 Unit Technical Result
Requirements esu
DR (Re) MPa 370~500 490
Tensile strength
| ]
e Y SERRE (Rpo.2) MPa 1 430
Proof strength, plastic extension
Wi JE 2 (A) 0 -
Percentage elongation after fracture o =25 280
A% Bend Test
il 773% Test Methods: GB/T 232-2010
e 1t § MR 2% 1 FAREK & B
Test Item Test Condition | Technical Requirements Result
4 % (BRLD
iR d=a=8.5mm, T il AR T O AR AT AL Acceptable (No
Bend Test a=180° Hy
crack)
FERW{ERiE%E/Equipment

Q4-130 £ H % Kk £ % i {1 /Q4-130 Full 'spectrum of direct reading spark
spectrometers

WEW-300B # & =X /5 68k 38 HL/WEW-300B Hydraulic universal 41l b "%
machine s

458 Test result: Arf 504 R & GB/T 700-2006 #rit

All test resultsare satisfiable to technical requirements of GByTZ
*PUTFEE*

*End of report*
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